
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1974 

Review paper: Evaluation of Techniques for Algae Removal from Review paper: Evaluation of Techniques for Algae Removal from 

Wastewater Stabilization Ponds Wastewater Stabilization Ponds 

E. Joe Middlebrooks 

Donald B. Porcella 

Robert A. Gearheart 

Gary R. Marshall 

James H. Reynolds 

William J. Grenney 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Middlebrooks, E. Joe; Porcella, Donald B.; Gearheart, Robert A.; Marshall, Gary R.; Reynolds, James H.; and 
[...]
is that filtrate clarity is almost always less than I mg/lof 
suspended solids. 

Effluent quality and costs for granular media 
flltration are summarized in Table 1. A typical device 
available on the open market is shown in Figure 2. 

Granular media filtration offers the advantages of 
automatic operation, sparkling clear effluent, and the 

11 

addition of nutrient removal if such a requirement is 
imposed in the future. The process appears to be 
economically feasible in the removal of algal cells from 
lagoon effluents. 

Intermittent sand filtration 

Sand filtration of water is by no means a recent 
discovery. Literature sources have recorded the first 
efforts of man's attempt to improve the quality of his 
drinking water by slow sand filtration as early as 1828. 
The success of these efforts was such that many large 
cities in the world adopted the slow sand filter as means 
to improve the quality of their drinking water. This 
treatment system has well stood the test of time with 
records of improvements on the basic design being made 
as recently as 1952 (6 I). These improvements were solely 
to meet the rising volume of water demanded by a 
growing population. 

One of the points of major importance more 
recently ascertained was the filters' ability to remove a 
large percentage of bacteria from the culinary water (94). 
Coupling this with the filters' ability to improve the 
overall physical appearance of the water, it can be seen 
that its decline in use was not due to its performance but 
was due primarily to its rate of performance. 

With the use of culinary waters came the production 
of wastewater. Early efforts to stabilize wastewaters were 
also through the use of sand filtration. It was probably 
felt that if noticeable improvement to culinary water 
could be obtained by sand filtration, at least some 
improvement in wastewater could be obtained using 
similar means. Thus, in 1888, the first intermittent sand 
filter in the U.S. appeared on an experimental basis in 
Lawrence, Massachusetts (70). Results of this study plus 
additional assets of the area combined to provide a 
method of satisfactory treatment of domestic waste­
waters. In most cases, use of such filters was limited by 
two factors; I) availability of natural sands of the 
necessary specifications, and 2) the acquisition of the 
large land areas necessary. At that time, the New England 
area had adequate supplies of both, so, therefore, the use 
of the intermittent sand filter was primarily in New 
England for many years. 

Due to this limited application and world problems, 
little additional information on intermittent sand filtra­
tion was published from pre World War I to approxi­
mately 1945. After this period, it once again appeared in 
the literature as a potential solution to unique wastewater 
problems associated with the rapidly growing residential 
communities in Florida. The problem in Florida was that 
of treatment of domestic wastewater volumes associated 
with subdivisions and mobile home courts. These rela­
tively small communities were springing up almost every­
where in Florida. It was then necessary to develop a 
method of treatment which would be economic, practical, 



... 
t-.) 

Table 1. Effluent quality and costs for various treatment processes. 

Process 

Chemica 1 Treatment 
(Solids Contact) 

Granular or Mixed 
Media Filtration 
WIChern. 

Intermittent Sand Filt. 

Sand Filtration 
W I Chern. Coag. 

Extended Aeration 

Total Contairunent 

Actl'Iated Carbon 

Reverse OSmOSIS 

Electrodialysis 

Ion Exchange 

Dissolved Air 
Floatation 
--
Microstraining 

Ultrafiltration 

* P0
4 

only 

;*NH,-N0 3 only 

a. For 7. 5 MGD plant 
h. For 7. 5 MGD plant 

S.S. COD 
mg/l mgll 

0_7 17 

0-5 13-17 

0-3 -

2-5 2.6 

.~5 -
. 

O.b 10-12 

0-1.0 

Ii. 0 

- ,.7 

6 '3 

5 6 

0 20 

c. Amortization $3, 359.000; 20 yrs at 50/0 
d. Amortization $1,370,000; 20 yrs at 50/. 
e. For 20 MGD plant 
f. Amortization $90,000; 20 yrs at 50/0 

BOD5 Turb. 
mg/l JTU 

2..9-5 0.2-2.9 

1.1-5.8 O. 2- 10 

3-5 -
2-3 0.8-3.5 

20 

- .. 

1. 0 1. 2 

- 0.27 

- -

- 0.0 

- -

, -
< 1 < O. 1 

P N 
Cost 

Dollars/MGD 
mg/l mgl1 Reference 

1 MGD 10 MGD 

0.08- 5 
60-130 36-90 19,44,65,108 

0.9 10.7 

0.0, 5 50 24-40a 6,20,63,103,1 04 

- - 30 f - 57 

0.15-1.5 - - - 48 

- - 200 103 

- - 40-55 - 81 

O. '3 6.6 160 271: 179c 20,29,34,71,1 08 

O. 1. 
. ,~* 

300-600 17,29,63,88 -
7. S-:t 8. 2** 200 70-500 17,29,108,109 

8.8* 4.2** - 170-2Z<P 1,17,29 

110 
40-70 6 - - 60e 

- - 18 15 2,16,18 

- - 66 



EFFLUENT 

RECYCLE TO 
INITIAL 
TREATMENT 

I l 
a:rJ) 
woO: 
>-~ 
-'", 
":0 

I;;; 
I 

EQUALIZATION TANK 

o 

WATER LEVEL 

STORAGE COMPARTMENT 

TRANFER PIPE 

FIL TER COMPARTMENT 

SVG FllTERG) 
SUM P ---J-+-' 

INFLUENT 

5i~ 

CD and (2) Registered trademarks of 
Envirolech Corporation. 

Figure 2. Flowsheet for suspended solids removal by granular fiitration. By addition of coagulants, phosphates, and 
other pollutants are precipitated. 

and produce a satisfactory effluent for these widespread, 
small residential populations. 

Work was then initiated at the University of Florida 
and it was from this work that much of the design and 
operational data has originated. Such factors as tempera­
ture, hydraulic loading rates, dosing periods, sand size, 
and depth of sand bed were studied (42,46). The effects 
of these variables were monitored through BOD, total 
nitrogen, and suspended solids analysis. There was also 
significant study undertaken to describe the microbial 
populations and their influence in the treatment of settled 
domestic sewage by intermittent sand filtration (11,12). 
Information gained through this study that would aid in 
future design of intermittent sand filter treatment plants 
was also published (41). 

From the early literature on slow sand filters, the 
accounts of the intermittent sand filter studies of New 
England, and the more modern efforts of Florida re-

13 

searchers, various general design texts on the subject were 
published during the fifties. These general sources appear 
to be the most recent works on the subject, and they, too, 
deal primarily with the treatment of primary or primary 
settled sewage. There is very little information on the 
performance of the intermittent sand filters as a polishing 
unit. It is, therefore, felt that a need does exist to study 
the intermittent sand filter's ability to perform as a 
polishing unit. 

At present, work has been undertaken to evaluate 
the intermittent sand filter as a process to upgrade 
existing wastewater treatment facilities in Utah. Results of 
a laboratory and field study have been encouraging. 
Wastewater treatment plant effluent polishing by inter­
mittent sand fIltration was found to be capable of 
consistently producing an effluent with BOD and SS 
concentrations of less than 5 mg/l. Sand size was found to 
be related to the quality of effluent produced as well as 
the time of operation afforded before plugging occurs. 



SUMMARY AND CONCLUSIONS 

The removal of particulate matter from wastewater 
lagoon effluents is a necessity to prevent downstream 
pollution of surface waters, and lately state and federal 
regulatory agencies are beginning to enforce regulations 
requiring particulate removal. Criteria for candidate pro­
cesses include ease of operation, minimum maintenance 
and cost, dependability of operation and efficiency of 
particulate removal. The last point includes preventing the 
possibility of recycling of BOD and possibly nutrients as a 
result of decay of the particulate organic matter. 

Centrifugation has been found to be an effective 
process for dewatering industrial and domestic sludges. 
Pilot plant experiments on sewage-grown algae indicate 
that this process may also be an effective means of 
dewatering algal sludge. However, because operating prob­
lems associated with the relatively sophisticated equip­
ment require considerable time by a skilled operator. it is 
not practical for application to small stabilization ponds. 

Microstrainers have been used successfully in 
numerous applications for the removal of algae and other 
suspended material fro m water. In a series of nine 
investigations over a period of years, an average removal 
of 89 percent of net plankton was observed. The major 
problems associated with this process are the difficulty in 
maintaining a consistent effluent quality during fluctua­
tions in influent loading and the buildup of bacterial and 
algal slime on the micro-fabric. Microstraining requires 
relatively little maintenance beyond periodic inspection, 
cleaning, and lubrication. It may have practical applica­
tion for the removal of algae from stabilization ponds. 

Coagulation-flocculation, followed by sedimenta­
tion, has been applied extensively for the removal of 
suspended and colloidal material from water. However, 
the effectiveness of the process on algal cells depends, to a 
significant extent, on the type and phYSiological state of 
the cells and may fluctuate widely. Coagulation­
flocculation is not easily controlled and requires expert 
operating personnel. Also a large volume of sludge is 
produced. This process appears infeasible for application 
in small communities. 

The criteria of ease of operation, minimum main­
tenance and cost, and dependability of operation cause 
many of the methods discussed above to be excluded 
from further consideration and evaluation. For example, 
in-pond removal of 1) particulate matter using biological 
discs, baffles, and raceways, 2) in-pond chemical precipi­
tation, and 3) autoflocculation suffers not only from lack 

15 

of operating information but from dependability of 
operation and the possible subsequent recycling of BOD 
due to decay and washout of soluble organic matter. 

Complete containment is not feasible because of the 
large land area required, thus being costly. Biological 
harvesting is costly, relatively ineffective, and requires 
considerable management and operating skill. Oxidation 
ditches also require considerable operation and lack of 
design familiarity counts against the design and opera­
tional dependability. Dissolved air flotation requires 
chemical addition and considerable maintenance. Hence it 
does not meet the cost criteria. 

The use of the soil mantle for polishing effluents 
from both domestic and industrial wastewater treatment 
plants must be seriously considered based upon effluent 
restrictions, and the cost of the treatment facilities. The 
questions which remain to be answered concerning spray 
irrigation systems are: 1) Virus transport and viability in 
the aerosol mist; 2) nitrification conditions within the soil 
mantle system; 3) salt buildup within the soil mantle 
system; 4) accumulation of heavy metals within the soil 
mantle system; and 5) viruses and bacteria adsorption and 
inactivation within the soil mantle system. Basic research 
will answer many of the questions raised, but many of the 
questions will require site specific investigations. A soil 
mantle treatability study should include use of actual 
effluent, the soil system proposed, and the environmental 
constraints. The use of the soil mantle for treatment of 
municipal and domestic effluents has come under con­
siderable criticism of late. This, in part, can be attributed 
to lack of consideration for environmental consequences 
by many of the promoters of land disposal as well as the 
scale of operation without regard to localized problems 
due to toxic material accumulation, and site specific 
topographical, hydrological and meteorological 
considerations. 

In granular media filters, wastewater passes through 
one or more layers of a granular media, such as coal, sand 
or garnet. The suspended material is removed from the 
wastewater by physical screening, sedimentation, and 
interparticle action. For separation of algal cells from 
lagoon effluents, granular media filtration offers the 
advantages of automatic operation, clear effluent, nutrient 
removal, and economic operation. 

The use of intermittent sand filters to upgrade water 
quality dates back to 1828. Although it produces a high 
quality effluent, intermittent sand filtration is not widely 



used today because it requires a low loading rate. There is 
very little information available on the performance of 
intermittent sand filters as polishing units. However, 
research currently underway at Utah State University 

16 

indicates that this process is readily adaptable to the 
removal of algal cells from lagoon effluents. It offers the 
advantages of a clear effluent, low effluent BOD and 
economical operation. 



REFERENCES 

1. Abrams, I. M. Absorbent resins for color and general organic 
removal. 

2. Advaneed Waste Treatment Research Laboratory. Current 
status of advanced waste treatment processes. July 1,1970 -
Suspended and Colloidal Solids Removal. PPB 1703. Cin­
cinnati, Ohio. 

3. Amramy, A. Waste treatment for groundwater recharge. 
International Journal of Air and Water Pollution 9:605-619. 
1961. 

4. Arnimelech, Y., and Z. Nevo. Biological clogging of sands. 
Soil Science 98:222-226. 1964. 

5. Bancroft, P. M., W. E. Englehard, and C. A. Evans. 
Poliomyelitis in Huskerville (Lincoln), Nebraska - Studies 
indicating a relationship between clinically severe infection 
and proximate fecal pollution of water. Journal American 
Medical Association 164:836. 1957. 

6. Bare, W. F. R. Algae removal from waste stabilization lagoon 
effluents utilizing dissolved air notation. M.S. Thesis, Utah 
State University, Logan, Utah, 96 p. 1971. 

7. Bauer, L. D. Soil physics. Wiley, New York. 1959. 

8. Berry, A. E. Removal of algae by microfilters. Journal of the 
American Water Works Association 53 :1503. Dec. 1961. 

9. Bodien, D. G., and R. L. Stenburg. Microscreening effec­
tively polishes activated sludge effluent. Water and Wastes 
Engineering 3:74. September 1969. 

10. Buzzell, J. C., and C. N. Sawyer. Removal of algal nutrients 
from raw wastewater wilt lime. Journal WPCF 39(10), Part 
2. October 1967. 

1 L Calaway, W. T. Intermittent sand filters and their biology. 
Sewage and Industrial Wastes Journal 29(1):1-5. 1957. 

12. Calaway, W. T., W. R. Carroll, and S. K. Long. Hetero­
trophic bacteria encountered in intermittent sand filtration 
of sewage. Sewage and Industrial Wastes Journal 
24(5) :642-653. 1952. 

13. California Department of Water Resources. Removal of 
nitrate by an algal system; bio-engineering aspects of 
agricultural drainage, San Joaquin Valley, California. Califor­
nia Department of Water Resources, 1416 Ninth St., 
Sacramento, California 95814.132 p. 1971. 

14. Clark, E. et al. Coxackie virus in urban sewage. Canadian 
Journal Public Health 42:103.1971. 

15. Clark, N. A., and S. L. Chang. Human enteric viruses in 
water, their source, survival, and removability. Journal of 
the American Water Works Association 54. 1962. 

16. Cochrane Division, Cane Co. Microstraining and disinfection 
of combined sewer overflows. Water Pollution Control 
Research Series 11023 EVO 06/70. Federal Water Quality 
Administration, U.S. Department of the Interior. 

17 

17. Cohen, J. M. Demineralization of wastewaters. Advanced 
Waste Treatment and Water Reuse Symposium, FWQA, 
Dallas, Texas. January 12-14,1971. 

18. Cohen, J. M. Solids removal process. Advanced Waste 
Treatment Seminar, San Francisco, California. October 
28-29, 1970. 

19. Convey, J. J. Treatment techniques for removing phos­
phorus from municipal wastewaters. Water Pollution Con­
tract Research Series 17010-01/70. Environmental 
Protection Agency, Cincinnati, Ohio. January 29, 1970. 

20. Culp, R. L. Design for media filtration and granular carbon 
treatment. Design Seminar for Wastewater Treatment Facili­
ties. Environmental Protection Agency, Dallis, Texas. July 
27-28,1971. 

21. Culp, R. L., and H. E. Moyer. Wastewater reclamation and 
export at South Tahoe. Civil Engr., 39:38.1969. 